



Multidisciplinary Chronic Pain
"Helping You Create Better Health"

16534 – 118 Ave. NW
Edmonton, Alberta T5V 1C8
Phone: (780) 896-0405
Fax: (587) 805-2539

www.solismedclinic.com

Acute Migraine Therapy

This patient was seen by me, and I determined the patient needs IV therapy for Acute migraine.

Past Hx:

Current Medications:

Allergies:

Please Administer the following:

- ☐ 1L bolus of IV normal saline solution
- ☐ 30 mg Ketorolac (Toradol)
- ☐ 1 g magnesium
- ☐ 10mg Or ☐ 20 mg Dexamethasone
- ☐ 4mg or ☐ 8mg Zofran
- ☐ 10 mg Metoclopramide
- ☐ 25 mg or ☐ 50 mg Dimenhydrinate (Gravol)

_____ Signed

_____ Date

Common side effects of these medications include:

Headaches, dizziness, drowsiness, nausea, constipation, tinnitus, sleepiness, postural hypotension, restlessness, anxiety, insomnia, retention, fatigue.

Patient Information: (Label)